(()xONGSKILDE

KG/KGA 45
KGA 70

Reservedelsliste

Spare parts list
Ersatzteilliste
Onderdelenlijst

Liste de piece de rechange
Lista dei pezzi di ricambio




KG 45




Spare parts list /

KG 45. Date: 2002, 06

() xonGskiLDE

Fig. Serial no. Part no. Pieces | Notes
1 9021090001855 1 Front grill
2 9020000000084 1 Body
3 9021019003100 1 Rivet
4 9021019002400 1 Rivet
5 9021001002655 1 Handle
6 9020000000034 1 Chamber
7 9021016002100 1 Screw TCEI 4x8
8 9020000000052 1 Conveyer
9 9021040008455 1 Motor
11 9021087003755 1 Fan
13 9021032001700 1 Switch
14 9021002002600 1 Cover cap
15 9021001009055 1 Cover
16 9020000000043 1 Cable
24 9020000000013 1 Burner Complete KG/KGA 45
27 9021017001400 1 Nut M5
28 9021016002400 1 Screw TE 5x16
29 9021022001000 1 Seeger D6
30 9020000000097 1 Burner disc
31 9021036001800 1 Thermostat
32 9021039001055 1 Cable
33 9021068000555 1 Thermocouple
34 9021030000100 1 Ignition electrode
35 9021032002400 1 Piezo-Ignition
36 9021017002400 1 NutM6
37 9021088005000 1 Nozzle
38 9021135000055 1 Burner support
39 9021067010255 1 Fitting
40 9021001009700 1 Plate
41 9020000000042 1 Lower support
42 9021069000455 1 Gas valve
43 9021042000500 1 Solenoid valve
44 9021067004700 1 Fitting
45 9021066005355 1 Nut
46 9021077000300 1 Gas hose
47 9021069002136 1 Safety valve
48 9021070001855 1 Pressure regulator
50 9021067009500 1 Fitting
53 9021066007255 1 Fitting
54 9021066007355 1 Fitting
55 9021091001655 1 Gas tap
56 9021017002600 1 Nut
57 9021067009900 1 Ogive
58 9021067008055 1 Nut
59 9021079001555 1 Copper pipe
60 9021016008100 1 Screw M4,8 x 9,5 mm
61 9021016008400 1 Screw M5 x 15 mm
62 9021049000855 1 Capacitor 3,15 pF
6 9021039000455 1 Cable




KGA 45/70




Spare parts list /

KGA 45/70. Date: 2002, 06

() xonGskiLDE

Fig. Serial no. Part no. Pieces Notes
1 9021090001855 1 Front grill
2 9020000000083 1 Body KGA 45
2 9020000000084 1 Body KGA 70
3 9021019003100 1 Rivet
4 9021019002400 1 Rivet
5 9021001002655 1 Handle
6 9020000000034 1 Chamber KGA 45
6 9020000000035 1 Chamber KGA 70
7 9021016002100 1 Screw
8 9020000000052 1 Conveyor
9 9021040008455 1 Motor KGA 45
9 9021040011255 1 Motor KGA 70
11 9021087003755 1 Fan KGA 45
11 9021087005655 1 Fan KGA 70
13 9021032001800 1 Switch
14 9021002002600 1 Cover cap
15 9021001009055 1 Cover
16 9020000000044 1 Cable
18 9020000000014 1 Burner Complete KGA 70
24 9020000000013 1 Burner Complete KG/KGA 45
27 9021017001400 1 Nut M5
28 9021016002400 1 Screw TE 5x16
29 9020000000097 1 Burner disc
30 9021036001955 1 Safety thermostat
31 9021039010355 1 Cable
32 9021030000100 1 Electrode
33 9021030000355 1 Flame sensor
34 9021017002400 1 Nut M6
35 9021088005000 1 Nozzle KGA 45
35 9021088005600 1 Nozzle KGA 70
36 9021135000055 1 Burner support
37 9021067010455 1 Fitting
38 9021001009700 1 Plate
39 9020000000041 1 Lower support
40 9021042000500 1 Solenoid valve
41 9021067004700 1 Fitting
42 9021091001655 1 Gas tap KGA 45
42 9021091001755 1 Tap KGA 70
43 9021066005355 1 Nut
44 9021077000300 1 Gas hose
45 9021069002136 1 Safety valve
46 9021070001855 1 Pressure regulator
50 9021067009500 1 Bottle adaptor
51 9021066007255 1 Fitting
52 9021066007355 1 Fitting
53 9021067003900 1 Fitting
54 9021016008400 1 Screw M5x15
55 9021067010456 1 Fitting
56 9021079001755 1 Copper pipe
57 9021043000600 1 Socket casing
58 9021043000400 1 Socket body
59 9021052003100 1 Cap
60 9021049000855 1 Capacitor KGA 45, 3,15 pF
60 9021049000955 1 Capacitor KGA 70, 4,0 pF
61 9021039031155 1 Cable set
62 9021039031055 1 Cable set
63 9021047003200 1 Flame Control
64 9021002002855 1 Cap
65 9021032002855 1 Reset button
66 9021035001111 1 Fuse 3.15A
67 9021052004455 1 LC filter
68 9021043000500 1 Plug
69 9021043000700 1 Plug casing










152 310 399 28.06.02



